
Old Dominion University
ODU Digital Commons
Civil & Environmental Engineering Theses &
Dissertations Civil & Environmental Engineering

Summer 2017

A Comparative Study of the Effects of External
Selection on Settleability and Formation of Aerobic
Granular Sludge
Tyler A. Brickles
Old Dominion University

Follow this and additional works at: https://digitalcommons.odu.edu/cee_etds

Part of the Environmental Engineering Commons

This Thesis is brought to you for free and open access by the Civil & Environmental Engineering at ODU Digital Commons. It has been accepted for
inclusion in Civil & Environmental Engineering Theses & Dissertations by an authorized administrator of ODU Digital Commons. For more
[...]
(E. Morganroth 1997). 

 



14 

 

Currently there are 30 Nereda® facilities that have demonstrated successful processes in the 

formation of aerobic granules using real domestic wastewater. However, there are only five 

facilities that cultivated AGS without the addition of supplemental substrate. Other systems were 

successful in forming aerobic granules but required supplemental substrate addition in order to 

form the granules due to wastewater characteristics (Derlon et al. 2016). 

 

Reports from the previously mentioned studies demonstrated that long start up periods of greater 

than one year were required to achieve granulation of more than 80% (Ni et al. 2009). 

Representative settling characteristics of a well-functioning granular system include comparative 

SVI30 to SVI5 values. Ratios of 1.0 represent nearly a complete shift to aerobic granulation. 

Granules formed under loading from synthetic wastewaters, in bench scale studies, yielded 

diameters in excess of 2000 μm while those formed with domestic wastewater, in real and full 

scale applications, formed much smaller granules with diameters ranging from 200 to 1300 μm 

(Liu et al. 2010, Ni et al. 2009).  

 

Other processes that utilize granular sludge include the sidestream Paques and DEMON 

processes. Both processes are very similar and differences include granule separation schemes, 

feeding regimens, and air flow. In many DEMON applications a hyrocyclone is used to 

accomplish anammox granule separation from “fine particulate sludge” within a reactor that 

utilizes various feeding strategies depending on the needs of the facility. Feeding strategies 

include continuous, intermittent and pulse (Lackner et al. 2014). The granule in the DEMON 

process is solely comprised of anammox bacteria while AOB bacteria coexist in floc form. The 

coexistence of the two bacteria allows for nitrite shunt and deammonification to occur 



15 

 

simultaneously (Wett 2007). Where approximately 50% of the ammonia/ammonium is oxidized 

to nitrite and residual ammonia and nitrite are anaerobically transformed to nitrogen gas.  

  

The Paques process utilizes a continuous flow tank reactor integrated with patented lamella 

separator for granule retention and cultivation (Lackner et al. 2014). A continuous stream of air 

is introduced from fine bubble diffusers that completely canvas the base of the reactor creating 

an environment with high oxygen diffusion to the “all-in-one” granule.  The same bacteria 

mentioned in the DEMON process are also responsible and follow the same pathway for nitrogen 

removal in the Paques process. Similar to AGS the “all-in-one” granule of the Paques process is 

of a compact layered structure. Where the outer layer is aerobic and inner layer is 

anoxic/anaerobic. Partial nitritation occurs in the outer oxygen penetrable shell for the partial 

oxidation of the ammonia to nitrite. The interior layer is ”shielded from oxygen” and is 

comprised of anammox bacteria for the anaerobic transformation of the residual ammonia and 

nitrite to nitrogen gas (Winkler et al. 2012).  

 

2.5 Vesilind Settling Parameters 

The Vesilind model is a useful tool that predicts the possible settling velocities of activated 

sludge within a user defined layer within a secondary clarifier. The model uses Equation 1 and 

the method of least squares using arbitrary values of k and Vo (Vesilind settling parameters) to 

compare the measured and predicted settling velocities of various sludge types. Optimization 

software (MS Excel) minimizes the sum of the square error between the predicted and observed 

settling velocities to determine real values of k and Vo.     

 



16 

 

𝑽𝒔 =  𝑽𝒐 ∗ 𝒆−𝒌𝑿 (1) 

 Where:  

 VS = Settling velocity (m/hr) 

 VO = Maximum settling velocity (m/hr) 

 k = Settling parameter (L/g TSS) 

 X = Mixed liquor suspended solids (g TSS/L) 

 

The solids flux can then be calculated using Equation 2. 

𝑺𝑭𝒈 =  𝑽𝑺 ∗ 𝑿 (2) 

 Where: 

 SFg = Solids flux (lbs/day/ft
2
) 

 VS = Vesilind settling velocity (m/hr) 

 X = Mixed liquor suspended solids (g TSS/L)  

 

The k parameter indicates the exponential decrease in settleability in reference to the increasing 

solids concentration, X. The Vo term indicates the maximum theoretical settling velocity of the 

sludge being evaluated. Higher Vo and lower k values represent better settling suspension of 

solids (Vesilind 1968). 

 

Typical approaches to the Vesilind model are used with SVI data to predict the Vesilind settling 

parameters (Giokas et al. 2003, Vanderhasselt and Vanrolleghem 2000). However, SVI data is 

not as sound in the estimation of k and Vo due to the fact that SVI can change significantly with 

concentration of ML, cylinder geometry, stirring, and do not correlate to sludge zone settling 

velocity. Thus, Vesilind settling parameters found through SVI data will not be as accurate as 

those found through solids flux analysis.  

 



17 

 

2.6 Hydrocyclones 

Hydrocyclones are devices used for the external selection of particles with varying densities as 

external selection is not dependent on process control which is required for internal (biological) 

selection. They have been used in a wide range of applications, which include gold mining, soil 

separation, and wastewater pretreatment for grit separation. During this research, the novel 

approach is to use the hydrocyclone to select for more dense particles within activated sludge.  

 

Figure 4. Schematic of a hydrocyclone (external selector). 

 

There are many components to the hydrocyclone and are shown in Figure 4. Those parts are as 

follows: 



18 

 

1. Inlet feed adapter 

2. Feed Chamber 

3. Vortex Finder 

4. Overflow (reject) return 

5. Cone Body 

6. Apex Nozzle 

 Green: Feed (activated sludge) 

 Yellow: Overflow (WAS, less dense, slower settling particles) 

 Red: Underflow (more dense, faster settling particles) 

 

The activated sludge (green) is fed to the hydrocyclone at a specific operating pressure through 

the inlet feed adapter. The operating pressure will affect the density of the sludge retained and 

rejected due to the increased or decreased sensitivity of the cyclone determined by the operating 

pressure. A lower operating pressure will be less selective when selecting for more dense 

particles while the opposite is true for the higher operating pressures. The cyclone process begins 

in the feed chamber as the activated sludge is fed perpendicular to the flow of the underflow and 

overflow. Pressure within the cyclone will increase as the activated sludge is transported through 

the cone body towards the apex nozzle. As pressure increases the more dense particles are forced 

towards the cone body and the outer layer of the cyclone, while the less dense material remains 

in the vortex of the cyclone.  

 

Once the activated sludge reaches the apex nozzle, the denser material will exit via the apex 

nozzle as the selector underflow. While the less dense material is forced upwards through the 

vortex into the vortex finder, this is known as the selector overflow. The overflow then exits the 

cyclone through the vortex finder via the overflow return. In the application of this study the 

overflow becomes the waste activated sludge (WAS) and is deposited into the aerobic digester 

before being discharged into the drying bed. 

 



19 

 

The underflow and overflow are fractions of the feed flow. The overflow is the reject fraction of 

the process and is hypothesized to contain less dense particles while the underflow is comprised 

of denser particles. Cyclones are external classifiers that separate particles which are suspended 

in the feed liquid. The degree of particle separation that is desired is accomplished through the 

operating pressure of feed flow. A higher pressure will select for the denser particles in the feed 

flow, which will result in a greater hydraulic and mass fraction of the feed flow exiting the 

cyclone via the overflow. The hydrocyclone is an external particle classifier that is designed to 

increase or decrease the concentration of solids, liquids and/or gases of differing densities within 

a liquid stream through centripetal or centrifugal forces within a vortex.   

 

2.7 Present Study 

While AGS has been a well-studied treatment technology, it has only been researched through 

the use of SBRs and SBARs. The study of the effects on settling properties of activated sludge 

and the possible cultivation of granular sludge has never before been attempted through the use 

of external selectors. The present study was developed to document the effects that an external 

selector, such as a hydrocyclone, would have on activated sludge. By conducting this study at the 

UB WWTP the effects could be directly compared to the identical parallel train that was 

operated without a cyclone. The effects of the external selector on settling characteristics were 

measured through observations of settling rates, changes in biomass density, and changes in 

populations of various classifications of sludge. The purpose of this study was to determine 

whether a shift in the population from flocs and aggregates to granular material is feasible.  

 

  



20 

 

CHAPTER 3 

MATERIALS AND METHODS 

3.1 Urbanna Process  

As previously mentioned, this research was conducted at the small Urbanna HRSD treatment 

facility (UB WWTP). The UB WWTP is a continuous flow process that treats domestic 

wastewater with two identical treatment trains. Train #1 was the experimental train, as it utilizes 

an external selector for the selection of more dense particles to be retained within the mixed 

liquor. Train #2, the control train, continued to treat domestic wastewater conventionally without 

the use of an external selector. The process flow diagram for the UB WWTP is shown again in 

Figure 5. 

 

 

Figure 5. Process flow diagram for the Urbanna Wastewater Treatment Plant. 

 



21 

 

3.1.1 Preliminary Treatment  

Raw wastewater influent (RWI) entered the UB WWTP through an 8-inch wide channel and 

passed through 1.5-inch screens for removal of large foreign objects. The RWI then entered a 

grit removal tank with a maximum designed capacity of 0.10 MGD. RWI was stored in an 

equalization basin with a total capacity of approximately 0.085 MG. Mixing in the equalization 

basin was accomplished through air mixing provided by three Roots Dresser Positive 

Displacement blowers (Gardener Denver, Milwaukee, WI). Each blower was rated for 153 actual 

cubic feet per minute (ACFM) at 14.7 psi. Influent wastewater was then transferred to the 

experimental and control train processes by submersible variable speed pumps (Ebara, Rock Hill, 

SC), one per train. Each pump was rated at 36 gpm at 26 TDH and pumping rates to each train 

were on average .027±0.013 MGD.  

 

3.1.2 Treatment Process 

Each train in the process was of a continuous stirred tank reactor design that operated in an MLE 

format and operated with a maximum design capacity of 50,000 gallons per day for a total design 

capacity of 0.1 MGD. Each train (Figure 5) was comprised of three biological reactors; a single 

center feed secondary clarifier, and an aerobic digester. The three biological reactors within each 

train operated in the following order: an anoxic zone, a swing zone (Anoxic/Aeration zone), and 

an aeration zone. 

 

As shown in Figure 5, RWI entered the process and the internal mixed liquor recycle (IMLR) 

and return activated sludge (RAS) were returned to the head of the process in the anoxic zone. 

The anoxic zone also employed a course bubble diffuser and had the ability to be fully aerated 



22 

 

during periods of high ammonia loading and low influent wastewater temperatures additional 

nitrification capacity was needed. The flow rates for RAS and IMLR were each approximately 

300% of the influent flow rate. The anoxic reactor in train #1 also utilized a single 5 m
3
/hr 

hydrocyclone for the cultivation of AGS. The overflow from the hydrocyclone was wasted into 

the aerobic digester and, for this project, was the WAS. The target operating pressure for the 

cyclone feed adapter was 30.5 psi (explained in section 3.2.4) which was determined through 

evaluation of various apex nozzles. The target operating pressure resulted in an approximate 

cyclone feed flow rate of 23 gpm. When determining the amount required to be wasted each day, 

in order to maintain the target SRT, the previous day’s solids concentration of the overflow was 

used. The cyclone was operated for approximately 53.3 ± 11.5 minutes.  

 

The second reactor, swing zone, was typically operated as an aerobic process; though airflow to 

this zone could be lowered to create an extended anoxic zone to further reduce nitrite and nitrate. 

The swing zone of train #1 also utilized a submersible variable speed pump (Ebara, Rock Hill, 

SC) that transported activated sludge to the external selector for the retention of denser material 

and cultivation of AGS.  

 

The final reactor is a fully aerobic process for the oxidation of ammonia. This reactor utilized a 

return pump for IMLR to recycle the nitrate/nitrite to enhance the denitrification process in the 

anoxic reactor. The IMLR pumps were submersible variable speed pumps (Ebara, Rock Hill, SC) 

which were rated for 3-hp and a capacity of 80-gpm. IMLR pumping rates varied through the 

course of this study between 200% and 300% of the influent flow. 

 



23 

 

Each reactor had a volume of 6,250 gallons. All reactors were outfitted with two stainless steel 

course bubble diffusers with air supplied by four Sutorbilt rotary lube blowers with a rated 7.5-

hp per unit and a capacity of 292-scfm per unit. Following the biological processes was 

secondary clarification. The secondary clarifier was a circular in shape, center feed, and 

peripheral weir clarifier with a total volume of 6,970 gallons per train. Each clarifier had a weir 

loading rate of 1,350 gpd/ft (0.688 m
3
/hr/m

2
) with a weir length of 37-ft per unit. The RAS 

pumps were horizontal suction lift centrifugal variable speed pumps (All Prime, Jacksonville, 

FL) rated at 2-hp and capacity of-35 gpm. The rate of return for the RAS was 100% for the 

duration of this study. Polymer was also fed to each train in the center feed well of each clarifier. 

Concentrations of polymer dosing are shown in Figure 12 in a later section of this thesis.  

 

In order to maintain comparability between each train, the volume wasted daily from each train 

was adjust so that similar SRT values could be achieved. The average SRT was 21.3±3.3 days 

and 18.8±4.8 days for the experimental and control trains respectively. Due to the SRT control, 

the MLSS concentrations were also comparable between the two trains. The MLSS 

concentrations were 4707±915 mg/L and 3917±611 mg/L for the experimental and control train 

respectively. 

 

3.2 Methods 

3.2.1 Zone Settling Velocity 

While SVI testing is the more common empirical testing method for assessing the settleability 

performance of sludge once mixing ceases, the Zone Settling Velocity (ZSV) test provides 

accurate and precise values for settling velocities at designated solids concentrations. This test 



24 

 

was performed in a glass 2L graduated cylinder. The cylinders were outfitted with metric 

measuring tapes so that accurate settling distances could be recorded for the determination of 

settling velocities. MLSS samples were diluted or concentrated to 4,000 mg TSS/L due to the 

median operating MLSS concentrations of the treatment facility being studied and for the 

uniform evaluation of settling velocities between samples.  

 

Once sludge was transferred to the graduated cylinders, settling measurements were recorded at 

intervals of 30 seconds (0-5 min), 1 minute (5-10 min) and 2 minutes (10-30 min) over a 30 